



Entwicklungs- und Prüflabor
Holztechnologie GmbH

Zellescher Weg 24 · D-01217 Dresden
www.eph-dresden.de

Test laboratory accredited by Deutsches Akkreditierungssystem Prüfwesen GmbH
(German Accreditation System of Testing) acc. to DIN EN ISO/IEC 17025



DEUTSCHES
AKKREDITIERUNGSSYSTEM
PRÜFWESEN GMBH **DAP**
DAP-PL-1033.00

T E S T C E R T I F I C A T E

ST-09-05-14-01

Product: EGGER-laminate floor coverings named as following:

ST 93 Used Look
ST 94 Rustic

Customer: EGGER Retail Products GmbH & Co. KG, Im Kissen 19, D-59929 Brilon

Order /

Test method: Determination of the slippery resistance according to EN 13893

Test report: 279156

Test result:

Variant	Estimated sliding μ according to EN 13893	Classification according to EN 14041
ST 93 Used Look	0.48	class DS
ST 94 Rustic	0.30	class DS

The tested 2 laminate floor coverings are fulfilling the requirements of the class DS ($\mu \geq 0.3$) according to EN 14041.

Dresden, 14 May 2009

Head of laboratory



Engineer in charge